
Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER A-500-9100051052

Version: 1.0
Issue Date: February 4, 2022

Pursuant to section 20.3 of the Environmental Protection Act, Revised Statutes of Ontario (R.S.O.) 1990, c. E. 19 and subject to all other 
applicable Acts or regulations this Environmental Compliance Approval is issued to:

GREENLIFE RETIREMENT RESIDENCE TRENTON INC.

114 WHITES ROAD  
QUINTE WEST ONTARIO 
K8V 5P5

For the following site:

114 Whites Road , Trenton, QUINTE WEST, ONTARIO, CANADA, K8V 5P5  

 

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 (Environmental Protection Act) 
for approval of:

establishment, usage and operation of new non-municipal sewage works, for the treatment of sanitary sewage from a 
retirement home and disposal of effluent to the existing swale located on the south side of Carrington Lane, ultimately to 
Meyers Creek, via a Sewage Treatment Plant and Final Effluent disposal facilities as follows:

Classification of Sewage Treatment Plant: Tertiary

Details of Service Area:

Type of Occupancy: Retirement Home•

Type and Number of Units: 137 beds•

Design Capacity of Sewage Treatment Plant

Design Capacity with All Treatment Trains in 
Operation

Proposed Works

Maximum Daily Flow 61,650 L/d

Rated Capacity 51,000 L/d

   
 
 
 
Influent

Page 1 of 18



Receiving Location Types

In Collection System Sanitary Sewage

At Sewage Treatment Plant None

 
Proposed Works:

Influent Flow Measurement and Sampling Point

flow measurement device located at the discharge of the equalization tank; •

automatic composite sampler located at the equalization tank; •

Primary Treatment System

One (1) 25.6 m3 working capacity primary clarifier;•

Flow Equalization

One (1) 23.2 m3 working capacity flow equalization tank, equipped with high and low level alarms, two (2) air mixing 
blowers (one standby), two (2) submersible effluent pumps (one standby) each with a rated capacity of approximately 41 
L/min at 10 m total dynamic head (TDH), discharging a maximum of 61,650 L/day;

•

Secondary Treatment Systems

Biological Treatment
One (1) 19.43 m3 working capacity pre-anoxic tank, equipped with a high level alarm and one (1) submersible 
mixer;

○

One (1) 35.40 m3 working capacity aeration tank, equipped with a low level alarm, a fine bubble aeration system 
with two (2) air blowers (one standby) each rated at 84.7 m3/h at 35.9 kPa with variable frequency drives (VFD), 
two (2) effluent pumps each with a rated capacity of approximately 89 L/min at 9.5 m TDH, two (2) fine filters, and 
one (1) pre-anoxic effluent return pump with a rated capacity of approximately 284 L/min at 10 m TDH;

○

Two (2) 1.9 m3 working capacity membrane bioreactor tanks in parallel, each equipped with a high level alarm, 
one (1) permeate extraction pump with a rated capacity of 68,500 L/day, one clean-in-place system (common 
between membrane tanks), two (2) air scouring blowers (one duty, one common standby between membrane 
tanks), and four (4) submerged membrane modules, providing a minimum total membrane area of 111.6 
m2/tank;

○

•

Disinfection System

Two (2) UV disinfection units (Viqua UVMax H or Equivalent Equipment) operating in series, each with a rated capacity of 
132 L/min;

•

Sludge Storage 

One (1) 27.0 m3 working capacity sludge storage tank, equipped with a high level alarm, a coarse bubble aeration 
system with two (2) air blowers (one standby), one (1) supernatant return pump with a rated capacity of 
approximately 98 L/min at 6 m TDH, discharging supernatant to the equalization tank described above;

•

Page 2 of 18



Supplementary Treatment Systems

Phosphorus Removal
One (1)  208 L capacity phosphorus removal chemical storage tank with secondary spill containment and one (1) 
metering pump rated at 0 - 2.2 L/h;

○

•

Alkalinity Addition
One (1) 208 L capacity alkalinity addition chemical storage tank with secondary spill containment and one (1) 
metering pump rated at 0 - 2.2 L/h;

○

•

Carbon Addition
One (1) 208 L capacity carbon addition chemical storage tank with secondary spill containment and one (1) 
metering pump rated at 0 - 2.2 L/h;

○

•

Final Effluent Flow Measurement and Sampling Point

two (2) flow measurement devices, each located at the outlet of the membrane bioreactor tanks; •

automatic composite sampler at the outlet of the disinfection system; •

Final Effluent Disposal Facilities

50 mm diameter effluent sewer from the disinfection system to the outfall chamber, discharging to the roadside ditch 
located along the south side of Carrington Lane, ultimately to Meyers Creek;

•

including all other mechanical system, electrical system, instrumentation and control system, standby power system, piping, 
pumps, valves and appurtenances essential for the proper, safe and reliable operation of the Works in accordance with this 
Approval, in the context of process performance and general principles of wastewater engineering only; 
 
all in accordance with the submitted supporting documents listed in Schedule 1.

DEFINITIONS

For the purpose of this environmental compliance approval, the following definitions apply:

"Annual Average Daily Influent Flow" means the cumulative total sewage flow of Influent to the Sewage Treatment Plant 
during a calendar year divided by the number of days during which sewage was flowing to the Sewage Treatment Plant 
that year;

1. 

"Approval" means this entire Environmental Compliance Approval and any Schedules attached to it;2. 

"BOD5" (also known as TBOD5) means five day biochemical oxygen demand measured in an unfiltered sample and 
includes carbonaceous and nitrogenous oxygen demands;

3. 

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in an unfiltered 
sample;

4. 

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of Part II.1 of the 

EPA;5. 

"District Manager" means the District Manager of the appropriate local district office of the Ministry, where the Works is 

geographically located;6. 

"E. coli" refers to coliform bacteria that possess the enzyme beta-glucuronidase and are capable of cleaving a fluorogenic 
or chromogenic substrate with the corresponding release of a fluorogen or chromogen, that produces fluorescence 

7. 

Page 3 of 18



under long wavelength (366 nm) UV light, or color development, respectively. Enumeration methods include tube, 
membrane filter, or multi-well procedures. Depending on the method selected, incubation temperatures include 35.5 + 
0.5 °C or 44.5 + 0.2 °C (to enumerate thermotolerant species). Depending on the procedure used, data are reported as 
either colony forming units (CFU) per 100 mL (for membrane filtration methods) or as most probable number (MPN) per 
100 mL (for tube or multi-well methods);

"EPA" means the Environmental Protection Act, R.S.O. 1990, c.E.19;8. 

"Equivalent Equipment" means alternate piece(s) of equipment that meets the design requirements and performance 
specifications of the piece(s) of equipment to be substituted;

9. 

"Event" means an action or occurrence, at a given location within the Works that causes a Bypass or Overflow. An Event 
ends when there is no recurrence of Bypass or Overflow in the 12-hour period following the last Bypass or Overflow. 
Overflows and Bypasses are separate Events even when they occur concurrently;

10. 

"Final Effluent" means effluent that is discharged to the environment through the approved effluent disposal facilities, 
that are required to meet the compliance limits stipulated in the Approval for the Sewage Treatment Plant at the Final 
Effluent sampling point(s);    

11. 

"Grab Sample" means an individual sample of at least 1000 millilitres collected in an appropriate container at a randomly 